DESTROYER
FRONT
BUMPER INSTALL

JK

STEP1:

GATHER YOUR TOOLS
AND LAY OUT YOUR PARTS...

Tools Required: Hardware Provided:

- Utility knife - Eight (7/16"-14 x 1.5")
mounting bolts

- Eight (7/16"-14) flange nuts
- Four (7/16") washers

- Eight (#8 Size) screws

-11/16” Deep socket

- Ratchet

-11/16” Crescent wrench
- Ratchet Extension
-1/4” socket

- Electrical tape

JKO7FBDSINS - REV 5 07/11/18 Page 1



STEP 2:

TURN THE BUMPER AWAY FROM
YOU, AND INSERT THE FACTORY
FOGLIGHTS.

STEP 3 :

LINE UP THE HOLES AND ATTACH
THE LIGHTS WITH THE (8) PROVIDED
SELF-TAPPING #8 HEX HEAD
SCREWS.

NN

STEP 4 :

START BY INSERTING THE TOP
CORNER BOLTS ON EACH SIDE,
LEAVING THEM HANGING IN PLACE

STEPS5:

LOCATE THE MOUNTING HOLES
AND LIFT UP THE BUMPER TO
ALIGN THE MOUNTING HOLES ON
THE BUMPER AND THE VEHICLE
FRAME.

JKO7FBDSINS - REV 5 07/11/18 Page 2



STEP 6 :

GENTLY SLIDE THE BUMPER OVER
THE FRAME MOUNTS AND SLOWLY
MOVE IT FORWARD, LETTING IT
REST ON TOP OF THE FRAME.

STEP 7 :

HOLD A NUT BETWEEN YOUR FINGERS

AND "HOOK" YOUR HAND, REACHING

BEHIND THE MOUNT PLATE TO START
THE OUTSIDE CORNER BOLTS.

STEP 8 :

GRAB A PIECE OF TAPE AND STICK
IT TO THE INSIDE OF THE WRENCH,
TO ENSURE THE NUT FITS SNUGLY
STICKY AND DOES NOT FALL OUT.

SIDE IN

STEP 9 :

PLACE A NUT INTO THE WRENCH,
THEN PLACE THE WRENCH INTO
THE ACCESS SLOT. ALIGN THE NUT
WITH THE TOP CORNER BOLT.

JKO7FBDSINS - REV 5 07/11/18 Page 3



STEP 10 :

ALIGN THE NUT WITH TOP CORNER
BOLT YOU INSERTED EARLIER, THEN
HAND-TIGHTEN IT.

REPEAT STEPS 7+8 ON THE
OPPOSITE CORNER BOLT.

STEP 11:

-CONTINUE TO USE THE
TAPE+WRENCH TO HAND-TIGHTEN
THE REST OF THE MOUNTING
BOLTS.

- REACH YOUR HAND THROUGH
THE BACK OPENINGS TO FEEL FOR
THE BOLTS.

STEP 12 :

- MAKE SURE THE BUMPER IS
CENTERED, WITH THE OUTER EDGES
MATCHING UP TO THE GRILLE.

-VERTICAL ADJUSTMENTS CAN BE
DONE AT THIS TIME, WITH ABOUT 1”
OF TRAVEL AVAILABLE

STEP 13 :

-ONCE ALL THE BOLTS ARE HAND-
TIGHT, THE TAPE CAN BE REMOVED
AND THE WRENCH AND SOCKET
CAN BEUSED TO TIGHTEN THEM
THE REST OF THE WAY.

*IF YOU’RE NOT USING A WINCH,
SKIP STEPS 14 - 16.

JKO7FBDSINS - REV 5 07/11/18 Page 4



STEP 14 :

-PLACE THE WINCH AND FAIRLEAD
OVER THE BULLGUARD AND DOWN
ONTO THE BUMPER.

STEP 15:

-LINEUP THE HOLES IN THE WINCH
WITH THE SLOTTED HOLES ON TOP
OF THE BUMPER. YOU SHOULD BE
ABLE TO SEE DIRECTLY THROUGH
THE HOLES.

STEP 16 :

-INSERT THE FOUR WINCH MOUNT
BOLTS INTO THE OPENINGS AND
TIGHTEN THEM DOWN TO SECURE
YOUR WINCH IN PLACE.

STEP 17 :

-THIS CONCLUDES THE DESTROYER
SERIES FRONT BUMPER
INSTALLATION, YOUR PRODUCT
SHOULD BE MOUNTED AND READY TO
USE.

-FOR SKIDPLATE USERS, FOLLOW
ACCESSORY DIRECTIONS.

JKO7FBDSINS - REV 5 07/11/18 Page 5




+12q|ING Y3IM UMOYS YIPIM|IN,
NOILO 1YOD ¥30MOd ¥OV18 = 20841 T
NOILJO 13318 3ave = 22£0894r 'L

SIION

31ON 33S-£084r

dva T1Ng HLIM d3dWn4g
INOJ4 HI1AIM T1N4 d3A0d1S3d

NOILIEDS3T

21 aoi

g 31%7d DNIZ MIFDS ONITIIEA 4135 05° X 8% AvaH X3H 47QS808180HH] ¢

] 31V1d ONIZ ¥ 19 L/Z LN 3ONVTH X3H dZPIEPNH|  ©

8 Q31%1d ONIZ ST | X 91/ d3HSYM 1V 14 JisiePma] ¥

8 35 31V1d DNIZ 1108 X3H 05" | X ¥ 1-91/Z 1708 X3H C¥OJIVZYICVEH| €
‘AO/AWE n
Lk NOILRIDSIA HIGWNN L8Vd  |"ON Wall

TAVMaEVH
| aip|d 0Bo7 oBo] gO1 [4
NOILJO 1VOD #3aMOd J¥OV18 - ave TINE/M
! INIWAIIM H3JWNG HLAIM 1704 S31¥3S ¥3A0NIS3C d820-02/084rv
NOILJO 13315 33VE - 3V TINS/M

L INFWATAM d3dWNE HITIM TN SIS 33401530 $820-02£084r7| 1
ALO/AvE T
g Him NOILI¥DSIa $FGNON Lvd |"ON W3l

Page 6

07/11/18

JKO7FBDSINS - REV 5



>

JK Jeep
Destroyer Series
Front Bumper

Shipping Sheet
Packaged by:

On:

[1]]

|\

Install Instruction Booklet

Bumper - style may vary

F:‘Ty‘ @ =
= %

P
G

(N

Hardware Kit
(contents may vary)

JKO7FBDSINS - REV 5

07/11/18

Page 7



. ¢

JK Jeep

Destroyer Series
Front Bumper

Hardware Sheet
Packaged by:

On:

VUUY
Vuuvy

9
9
9
O©

7/16 Washers

(x8)

7/16" Flange Nuts

(x8)

(x1)

LoD Logo Plate

#8 Screw
(x8)
- . L_J
— J ] L
- _J
7/16 (14)
x 1.5" Hex Bolts (X8)
JKO7FBDSINS - REV 5 07/11/18

Page 8




